
JAPAN INTERNATIONAL COOPERATION AGENCY

TEC INTERNATIONAL CO., LTD.
NJS CONSULTANTS CO., LTD.

NIPPON KOEI CO., LTD.
TOKYO SUIDO SERVICES CO., LTD.

TOYO ENGINEERING CORPORATION

THE REPUBLIC OF THE UNION OF MYANMAR
YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

MARCH 2014

GE

JR

14-083

PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR
THE IMPROVEMENT OF 

WATER SUPPLY, SEWERAGE
AND DRAINAGE SYSTEM

IN YANGON CITY
IN

THE REPUBLIC OF THE UNION OF MYANMAR

VOLUME V

SEWERAGE AND DRAINAGE SYSTEM

SUMMARY

< Advance Version >



 

  



 

 

 

THE PROJECT FOR 

THE IMPROVEMENT OF  

WATER SUPPLY, SEWERAGE AND DRAINAGE SYSTEM 

IN YANGON CITY 

 

 

FINAL REPORT 

 

MARCH 2014 

 

 

GENERAL LIST OF REPORTS 
[...]
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
 Sew

erage and D
rainage System

 Sum
m

ary 

 

5-4 

  

Figure S. 12  General Layout of Interceptor Sewer Facility 
Source: JICA Study Team 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-5 

 Dredging 5.2.3

 

(1) Dredging Work Using YCDC Equipment 

 

1) Capacity of dredging pump 

Capacity of dredging pump is as follows; 

 

- Pump capacity: 140-170m3/h 

- Pump head: 20-28m 

 

2) Necessary operation period 

Daily amount of dredging sediment 

 

Pump capacity: 140m3/hour 

Operating time: 6 hour /day 

 

i.e. amount of dredging sediment / day is; 

 

Pump capacity: 140m3/hour × Operating time: 6 hour /day 

＝840m3/day 

 

Required dimensions of drying bed 

 

Daily amount of dredging sediment：840m3/day 

 

Depth of drying bed is 0.6m. Therefore, required dimension of drying bed for one-day operation is; 

840m3/day / 0.6m = 1,400m2 (approx. 37m×37m) 

 

Total amount of sludge in Kandawgyi Lake is estimated to be 323,749m3. Therefore, total work period 

is estimated as 26 work cycles (26 months). Operation period of drying bed is limited within dry 

season (from November to May, about 6 months). Therefore, 5 years of operation period is required 

for complete dredging work in Kandawgyi Lake. 

 

  



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-6 

 

 
Source: JICA Study Team 

Figure S. 13  Site Plan of Drying Bed 

 

 Cost Estimation 5.2.4

 

(1) Estimation of Project Cost 

 

 

 

 

 

  

 

Non-disclosure Information 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-7 

Table S. 26  Project Cost (Interceptor) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

(2) Estimation of O&M Cost  

 

The required O&M cost for operation and maintenance of the proposed facilities for interceptor is 

shown in the following table. The O&M cost comprises labor cost, electrical cost, maintenance cost 

and cleaning cost for interceptor. The annual total cost of operation and maintenance is approximately 

17.6 thousand USD (1.8 million JPY). 

 

Table S. 27  O&M Cost  

Items 
Amount（thousand 

USD/Year） 

Labor cost 1.1 

Electrical cost 11.6 

Maintenance cost 4.3 

Cleaning cost for interceptor 0.3 

Others 0.3 

Total 17.6 

Source: JICA Study Team 

 

 

 

 

Non-disclosure Information 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-8 

 Economic Analysis  5.2.5

 

(1) Economy of Kandawgyi Lake  

 

Table S.28 shows the current economic activities and estimated revenues within the park of the 

Kandawgyi Lake. The estimates are based on the information collected by interviewing the managers 

of the major business entities on the lake. 

 

The visitors to the park need to pay for entrance. The customers to the hotel and restaurants can enjoy 

the lake environment without entrance fee. The total estimated expenditure by these visitors is 13 

billion Kyat (approximately USD 15 million) per year. The estimate does not include the economic 

activities that take place in the vicinity of the lake. Thus the total economic domain of the lake is quite 

large. Even 10% influence to the estimated economic values would equal to the required investment 

for the project. 

 

Table S. 28  Estimated Number of Visitors and Economic Impacts  

Category 
Number of 

Visitors 
(No/day) 

Unit 
Expenditure 

(Kyat) 

Value 
(Kyat/day) 

Value (Million 
Kyat/Year) 

Park Visitors  2000 300 600,000 219 

（Café Visitors） (800) 2000 1,600,000 584 

Restaurants 1300 5000 6,500,000 2,373 

Hotel 200 140000 28,000,000 10,220 

total  3500   36,700,000 13,396 

Source: JICA Study Team 

 

(2) Economic Analysis  

 

The visitor to the lake in 2015 after the completion of the project is assumed to be 3500 visitors per 

day as is the case at present. However, due to the mid-year completion date, the annual visitors will be 

halved. Thereafter the number of visitors is assumed to increase at 2% per year. The economic benefit 

per visitor is assumed to be 300 Kyat, regardless of type of visitors. Those who stay at the lakeside 

hotel spend prolonged hours and are willing to pay a much higher premium to the improvement. 

However, taking the lower value indicated by the interview survey conforms to the conservativeness 

principle of economic analysis.   

 

The project period is assumed as 40 years after the completion of the project. The Economic Internal 

Rate of Return, EIRR, is 18% according to the cash flow. The result indicates a good economic 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-9 

viability of the project.  

 

(3) Financial Analysis 

 

Sewerage Tariff 

It requires thorough discussion among stakeholders whether it is possible to collect some kind of tariff 

from the residents or entities that discharge wastewater into the lake. The proposed project does not 

treat the wastewater but only divert it from the lake. Nevertheless, the project will reduce the pollution 

in the lake that is so close to the heart of the citizens. For financial analysis, the tariff is set at USD 

0.02/m3 to the residents that are currently discharging wastewater into the lake. Based on the tariff, 

financial cash flow is worked out and the financial return on investment (FIRR) is calculated to be 

1.6%. The return is marginally positive on the investment. Therefore, the project is feasible as a public 

project with financing by soft loans such as provided by the Japanese government.  

 

The parties that would benefit most from the improvement of the water quality in Kandawgyi Lake are 

the business entities providing services to the visitors to the lake such as restaurants. An option in tariff 

setting is to limit the charge to the commercial entities in and around the lake. A financial simulation 

with a target of 10% FIRR, the tariff only levied to the commercial sector would have been as high as 

USD 0.57/m3. The simulated tariff may be too high to be implemented.  

 

 Improvement of Sewerage System in C1 Sewerage Zone 5.3

 

 Design Conditions and Basis 5.3.1

 

(1) Basis for Design 

 

Basis for facility design is shown below. 

 

Table S. 29  Basis for Facility Design 
Items Basis 

(1) Target Year 2040 

(2) Service Area 499 ha 

(3) System Separate system 

(4) Service population 178,129 person 

(5) Design flow 64,300 m3/d (Daily Average) 
70,200 m3/d (Daily Maximum) 

102,900 m3/d (Hourly Maximum) 

(6) Design Sewage Characteristics BOD5  200 mg/L 

 SS     180 mg/L 

Source: JICA Study Team 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-10 

(2) Expansion of WWTP Site 

 

Construction site for C1 WWTP is shown below. The existing WWTP site will be expanded to 3.9 ha.  

Yangon city mayor is now requesting acquisition of expansion area to government. 
 

 
Source: JICA Study Team 

Figure S. 14  Construction Site for C1 WWTP 

 

 Design of Sewer Net Work 5.3.2

 

Layout plan of trunk mains in C1 sewerage zone is shown in Figure S.15. 

Expansion Area 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
 Sew

erage and D
rainage System

 Sum
m

ary 

 

5-11 

 

Figure S. 15  General Layout of Trunk Main in C1 Sewerage Zone 
Source: JICA Study Team 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-12 

 WWTP Design 5.3.3

 

(1) Basis for Design 

 

1) Selection of Treatment Method (Wastewater and Sludge) 

Flow diagram of C1 WWTP is shown below. 
 

 
Source: JICA Study Team 

Figure S. 16  Flow Diagram of C1 WWTP 

 

(2) WWTP Facility Design 

 

General layout plan of C1 WWTP is shown in Figure S.17. 

  

 Final Sedimentation Tank

<Existing Series>
 Primary Sedimentation Tank

Aeration Tank

Distribution Chamber

DISPOSAL SITE

Gravity thickener

EFELUENT

 Final Sedimentation Tank

Aeration Tank

Chlorination Tank Sludge Cake Hopper

Sludge Dewatering Unit

Wastewater INLET

Grit Chamber

Mixed Sludge Tank

Pumping Station

<Expansion Series>
 Primary Sedimentation Tank

Outlet

Return Sludge

Waste Sludge

Carrying Out 

Raw Sludge

- Coarse Screen
- Fine Screen

Septic Tank Sludge
collected by Tank Lorry

Return Sludge

Recycle Flow



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
 Sew

erage and D
rainage System

 Sum
m

ary 

 

5-13 

 

Figure S. 17  General Layout of C1 WWTP 
Source: JICA Study Team 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-14 

 Cost Estimation and Implementation Schedule 5.3.4

 

(1) Condition of Cost Estimation 

 

Based on condition mentioned below, the Project cost is estimated. 

 

 The project cost comprises construction cost, administration cost, consulting cost, contingency 

(physical and price escalation), land acquisition and compensation, interest during construction, 

commitment charge and relevant tax. 

 The project cost is composed of the local currency potion (L.C.) and foreign currency portion 

(F.C.). 

 Administration cost in recipient country is assumed to be 5.0 percent of the construction cost. 

 Consulting cost is estimated based on man-months of consulting services. 

 Physical contingency is considered as 5.0 percent of total of construction cost, consulting cost, 

land acquisition and compensation. 

 Price escalation of 6.1 percent per annum for the local currency portion and 1.2 percent per 

annum for the foreign currency portion are applied based on implementation schedule. 

 The base period of cost estimation is June 2013 and the exchange rate considered is 1 Kyat=0.114 

Yen, 1 USD=101.1 Yen and 1USD=885Kyat. 

 Interest during construction is estimated taking into consideration that Project cost is financed by 

Japanese ODA loan. (Loan condition: Preferential terms / Standard, Interest rate of main 

components=0.01%, Interest rate of consulting services=0.01%, Repayment period=40year, 

Grace period=10year) 

 Commitment charge is not added. 

 Instead of VAT, commercial tax rate is added in Myanmar and rate is 10%. Import tax is 2.0%. 

 Construction cost, consulting cost, contingency (physical and price escalation) are eligible 

portions while interest during construction, administration cost, land acquisition and 

compensation, and relevant tax are non-eligible portions taking into consideration that Project 

cost is financed by Japanese ODA loan.  

 Project cost will be determined based on JICA’s guideline at the time of loan and it has possibility 

to change. 

 

(2) Condition of Construction Cost 

 

 It is possible to procure civil and building material, labor and construction machine within the 

country and the procurement in local country is set as basic policy for project cost estimation. 

 The mechanical and electrical equipment is basically procured from overseas including third 

country; such as European Union (EU) etc. The equipment will be procured with consideration of 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-15 

quality, performance, economical efficiency and O&M, etc. 

 The local contractors have enough experiences and ability of normal civil engineering work. On 

the other hand, they are not experienced in the specialized project regarding water supply and 

sewerage. However, Japanese experts and foreign experts are staffed in implementation system of 

the Project and construction is conducted by the local contractor. 

 The local contractors don’t have any experiences in the construction methods of pipe jacking and 

shield. The unit cost of these construction methods is collected from Thailand where many 

contractors have relevant experiences. 

 The construction plan is established with the considerations of local natural condition 

(topographic aspects, geotechnical condition and meteorological condition) and 

legislation/custom. 

 

(3) Cost Estimation of the Project 

 
 
 
 

Table S. 30  Project Cost 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

(4) Implementation Schedule 

 

If the Project is financed through Japanese ODA loan, the Government of the Republic of the Union of 

Myanmar must follow JICA procurement guidelines for the selection of the consultants and 

contractors to implement the Project.  

 

Non-disclosure Information 

 
Non-disclosure Information 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-16 

Implementation schedule starting from signing of Loan Agreement has been developed as shown in 

Table S.31 taking into account necessary steps that would be required. Implementation of the project 

has been estimated to extend over 105 months (8.8 years) in total. Herewith Loan Agreement should 

be signed in the beginning of 2014 for operation to start in 2022.  
 

Table S. 31  Implementation Schedule 

 Period Year 1 Year 2 Year 3 Year 4 Year 5 Year 6 Year 7 Year 8 Year 9 

Signing of L/A -          

Selection of Consultant 
9 

months 
         

Detailed Design 
15 

months 
         

Preparation of Specification 

& Bidding Documents 

11 

months 
         

Selection of Contractor 
10 

months 
         

Construction Works 
68 

months 
         

Trial Operation Period 
12 

months 
         

Source: JICA Study Team 
 

(5) Estimation of O&M Cost 

 

The required operation and maintenance cost for sewerage works is shown below. The O&M cost 

comprises labor cost, electrical cost, maintenance cost (check and repair), sludge cake disposal cost, 

consumable supplies cost and other cost. The annual total cost of operation and maintenance is 

approximately 1,118 thousand USD (110 million JPY). 

 

 

Table S. 32  O&M Cost  

Items 
Amount（thousand 

USD/Year） 

Labor cost 40.9 

Electrical cost 281.6 

Maintenance cost 543.6 

Sludge cake disposal cost 89.2 

Chemical cost 100.5 

Cleaning cost for sewer 41.4 

Others 21.1 

Total 1,118.3 
Source: JICA Study Team 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol V Sewerage and Drainage System Summary 

 

5-17 

(6) Organizational Structure for Implementing the Project 

 

An organizational structure for the Project consists of Project Executing Agency (PEA), Project 

Management Unit (PMU), and Project Coordination Committee (PCC) and is shown in Table S.33. 

 

Table S. 33  Project Organization and Their Responsibility 

Project organization Institutions responsible Role and responsibility 

Project Executing Agency: PEA YCDC DEWS  Comprehensive management 
of project implementation 
according to a loan contract 

 Allocation of budget 
 Guidance to project 

management unit 

Project Management Unit: PMU YCDC DEWS  Project management 
 Supervision 
 Monitoring and coordination 
 Budgetary management 

Project Coordination 
Committee：PCC 

Regional government, 
YCDC, Ministry of 
Environment, Ministry of 
Construction 

 Project coordination for 
planning and implementation

 Source: JICA Study Team 

 

 Capacity Development Plan 5.3.5

 

Considering succeeding 5 or 10 years after, there are various areas in technical, managerial and 